L) Rotary Mower
. L47, M47, N47, RM44YR
® Parts Catalog 8-2711

Ingersoll

HOME
TRACTORS

ATTACHMENTS PAINT GENERAL INFO

ALPHABETICAL INDEX

BEIES e

DECAIS ..ot

Mounting Bracket..........cccovveeeeeeiiiiiiiiiieece e
Guards and Covers
Housing, Spindles.........ccccccceviiiiiiiieneneeennn.

Lift LINKS.coiiieee e
PUIEYS ..o
SPINAIES ..o
WHEEIS ...




MAIN
INDEX

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
quantity is variable.

NSS - “Not sold separately” indicates that the part is

only available as component of an assembly or the
part must be purchased locally. If the part is an

assembly component, the description wg>l @

indented under the assembly description in t%
list.
O/L - “Obtain locally” @

GENERAL INFORMATION

PARTS ORDERS

1. Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIO

As the product c ew pages will be available

ice will be issued.

for your cataln@2
IMPO% t all revisions into the catalog as

soon as possible.

ND AND LEFT HAND IDENTIFICATION

'( ords right hand (RH) and left hand (LH) as
ged in this catalog indicate the direction while you
e in the operator’s seat in the normal operating
osition.

INDENTED DESCRIPTIONS

An assembly can have many components. The

- “Footnotes” are added t number components of an assembly are indicated by an
when more information is need entification indented description. The quantity for an indented
They only relate to the part nu icated part is the total needed for that complete assembly.
All orders must include the f ingrinformation See the example.

PART N@ DESCRIPTION

REF. REQ’D

C 55159 CYLINDER ASSY - rear SteriNg .....ccccceeiiciiiieiiiee ettt 1

28 C 56208 SOCKET ASSY -rear CyliNder.........coocueiiiiiiiiiiee e 1

29 C 55956 PLUG - adjusting, SOCKEt @SSV .......cccuueeiiiiiiiiiiiiiie et 1
30 C 55957 SEAT- socket, Dall......cocoiiiiiiieeee e
31 C 56210 SPRING-SOCKEL ...ttt
32 C 56209 SEAT - SOCKET SPIING ..eeiiiiiiiie e
33 G 45175 CLAMP ASSY - SOCKEL @SSY ...coiuuiiiiiiiiiiie it
16- 836 BOLT-1/2"X2-1/4" N.F. NEX...eeiiiiieiie ettt
34 132- 104 PIN-COtEr, 3/167X3” ..ttt
35 C 55889 STUD - ball, socket & CYliNAEr ...........ovevevieiiiiiiieiee e
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..ttt
37 92- 4 LOCK WASHER = 1/4"SAE ...ttt



INDEX

REF.

~NoohhWNE

WN P

PART NO.

28849
28850
28850
28484
28485
30870
31643

O000000

32776
32777
32778

OO0

PAINT AND OIL

PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 0z spray (2 Per CartOn) .........uuueeeeeeeieecuiereeeeeeessssnivnneeseaessens 1
BLACK - semi - gloss, quart (2 Per CArtON) .......cocoociiiuiieeieeaee i eieeee e e e 1
BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) ...........cccceveeeeeeennnnns 1
POWER RED - gloss, 12 0z spray (2 per CartOn) ...........cceeeeeeiaruuieeeeeeeeenaaniiieeeeeeaaaaens 1
POWER RED - gloss, quart (2 Per CartON) ......c..ccuuuiuueieeeiaeeeeiiiiiieeea e e e e eeiieeeeeeaae e 1
SILVER - gloss, 12 0Z. SPray (2 Per CArtON) .......ccuue e iiiuuiieieeaa e eeiiiieiee e e e e saiveieeeeaaa s 1
POWER RED - gloss, 1 0z touch up, (1 doz. per Carton) ...........cccueeeeeeeeenniiciinieeeeeaennns 1

OlIL




INDEX

MODEL L47, M47, N47 - ALL

RM44YR - Before PIN 043050

DECK DRIVE
PULLEY

FLAT IDLER
PULLEY

ATTACHMENT DRIVE
PULLEY (TRACTOR)

AFTER THIS PIN




MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

INDEX
DECK, BELTS AND COVERS
L47, M47, N47 - ALL
RM44YR - Before PIN 043050 = AFTER THIS PIN
REF. PART NO. DESCRIPTION REQD
1 C27091 COVER = AECK DEIL......eeeecee e 1
2 187-1036 SCREW - 1/4" - 20 X 1/2” Self-tapping .. eeeeeeeieeiiiiiiiiieie et siieeeeee e e 8
3 C27092 GUARD - dECK DEIL.....eeeeee e 2
4 187-1328 SCREW - NO. 8 - 18 X 3/8” Self tapping .......ccceeeeiiiiiiiiiieieee et 2
5 C22707 T I o [ o SRR 1
6 C27120 [T IR o |1 PSSR 1
7 C27093 DEFLECTOR ..ottt ettt e e e e e e e et e s e e e e e eababnneeeaaes 1
8 111-101 BOLT - 1/4” - 20 X 5/8” CAITIATE ..eeeeeieeeetiieeieee e e sesiieeee e e e e e s s ssisteee e e e e e e ssnnnnbenneeaeeesnnnnes 5
9 192-19 LOCK WASHER = L/A" ..ottt e e e s e e e e e e st e e e e e e e s annnneees 5
10 129-101 N L I PSS 5
11 C27094 PAD - footrest R.H. (SNOWN)......c.uuiiiiiiiiie e 1
11 C27095 PAD - footrest - L.H
12 NSS * DECK - MOWET ...coiiiiiiiiiiiiiiieieeeeeieeeeeeeeete e veveneees
12 C33392 ** DECK - mower (shown)
13 C15560 BRACKET - axle pivot
14 111-371 BOLT - 3/8” - 16 x 1” carriage
15 192-21 LOCK WASHER - 3/8" ... Qi)
16 129-103 NUT = 3/87 i) NS
17 C25408 BRACKET - height adjust....................... NN AT PP PPPPPN 1
18 111-132 BOLT - 5/16" - 18 X 3/4” CAITIAQgE .. ..v iz N e eeeeeereeeeseiiiitieeeee e e e s ssnnneeeeeeeeessnnnnnnees 2
19 193-29 LOCK WASHER - 5/16" ................, @Q)) ............................................................... 2
20 129-102 NUT - 5/16"...cccieeiireeiee e T 2
21 C27096 [N L S {1 P § 0774 o O RRRUPPPPPPPRS 2
22 195-533 WASHER - 1/27 ..o NS T e 4
23 C10821 PIN - clevis................ g5 IR Y 4
24 132-310 e I I oT0 1 (=T B S G I O N N P 2
25 C10898 PIN - safety ........S QQ\} ....................................................................................... 2
26 C31 501 ROLLER - anti—s S 7L PP UPU PP PPT R PPPTPPPIRE 1
27 C31500 SPACER - SIB8MBN ... ) e iii e ettt a e e e a e e e e 1
28 C30649
29 131-375 §
30 131-938
*

**

Use PIN 004789 and after




INDEX MODEL L47, M47, N47 - ALL
RM44YR - PIN 043050 AND AFTER  BEFORE THIS PIN

—~ /‘" \\
ot i
‘/(i’& APTACHMENT DRIVE
) a ﬂ@ bULLEY (TRACTOR)




INDEX

OO, WNRELEM

P WWWWWWWWWWNNNNNNNNNNRPRPRPRPERPERPERPERPERRERERE
QOUWoOO~NOUTP,WNPFPOOO~NOOUOOPRPRWNPOOONOORWNEO

n

PART NO.
C34718
C34719
C28105
195-533
187-1036
C27120
C27096
C23949
C31606
C31500
C31501
111-375
131-938
C36862
C31608
C12251
111-366
195-525
131-1352
111-371
C14768
195-105
C27093
C28977
C26405
138-106
C10821
195-541
C33709
C16745
C30649
111-101
131-934
132-310
131-1182
C26090
C27109
C16714
113-410
C24321

MODEL L47, M47, N47 - All
RM44YR - PIN 043050 AND AFTER  BEFORE THIS PIN

DECK, BELTS, AND BACKSIDE IDLER PULLEY

DESCRIPTION REQ'D
COVER - deCK DI L.H ...oeeiiceie et 1
COVER - deck belt R.H. (SNOWN).......oiiiiiiiiiiiiiie e 1
RING - FEEAINING ...veeteiiiiite ettt sb e e et e e e nnbne e e e e 4
WASHER = 1/27 ..ottt ettt e e st ae e e et be e e e enba e e e e nree e e e e 4
SCREW - 1/4" X 1/2" SEIf-tapPiNg.....ccuieiiiiiieeiiiiiee it e st siee e sive e e e snaeee s 8
BELT - driVe 50.427 ... . ettt ettt e ettt e e e et e e e et e e e e st e e e e nnnae e e e enees 1
[ 1 PSR PR 2
BELT - MOWET DECK.......tiiiiiiiiiie ettt ettt e s srbee e e snbaeeeeane 1
SPRING = tENSION. .. ttiiie ittt ettt et et e e st e e s st e e s sbee e e e snbbeeeesbbeeeearbeeeeans 1
ROLLER - @nti-SCalP, MBAI.....uueiiiieii i ittt e e e s s ee e s e e e e e s s e e e e e e e snnnnes 2
SPACER - SIBEVE .....ceiiiteii ettt e e e ee 2
BOLT - 3/8" - 16 X 3" CAITIAQE ... ceevveeeeeeeeeiesiiieeeee e e e s s s sntieeeeeae e e s s anntaaeeeeeeesennnnnneneees 1
NUT - 3/8" - 16 flaNge T0CK .....ccoiiiiieiiiiiie e 3
] = 8 [ 1 410 111 S = 1
I R o {1 SR 2\ SO S 1
PULLEY - backside idler ..........cccooiiiiiieeieeiiiniiiien, NN e e
BOLT - 3/8"- 16 x 1-1/4" carriage..........c.cccuvver.n. \

WASHER - 3/8” ....eeiiiiiiiee e geree e A {0 ettt e e e e e nree e e e
NUT - 3/8” - 16 flange locK.............ccuuvnees

BOLT - 3/8" 16 x 1" carriage ...................

SPACER -sleeve......cccooveevveeieiiieiennnnnn )
WASHER = 1/2” oo, %

SHAFT -roller ..................... 7 1
N T T O G 1
Y L N ) FO 4

WASHER - 5/8" .. 4.0 X ..................................................................................... 1




INDEX MODEL L47, M47, N47 AND RM44YR ROTARY MOWER AXLE AND
MOUNTING BRACKETS

L47, M47, N47 - ALL
RM44YR - before PIN 043050

AXLE AN TING BRACKETS
INDEX 43050 and after




INDEX
REF. PART NO.
1 C10821
2 C10898
3 195-533
4 C26736
5 C16745
6 131-1181
7 C27106
8 C14932
9 111-101
10 192-19
11 129-101
12 C20005
13 C10482
14 138-96
15 C27115
16 C15278
17 138-99
18 C27118
18 C27119
19 C19088
20 131-1182
21 111-517
22 131-1308
INDEX
REF. PART NO.
1 C10821
2 C10898
3 195-541
4 C31498
5 C31499
6 131-930
7 C36867
8 C14932
9 111-340
9 121-228
10 192-19
11 131-938
12 C20005
13 C10482
14 138- 96
15 C36871
16 C15278
17 138-99
18 C27118
18 C27119
19 C19088
20 131-1182
21 111-517
22 131-1308
23 C34734
24 111-132
25 131-911
26 C20005
27 C10482
28 138-96

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

AXLE AND MOUNTING BRACKETS
L47, M47, N47 - ALL
RM44YR - before PIN 043050

DESCRIPTION
PIN = CIEVIS ..ottt
PIN = SAELY ..ot
WASHER = /27 ettt ettt sttt et e st e et e e st e e snaeesnee e
WHEEL - QAUQE ... .ottt
BOLT = SNOUIAET ...ttt ne e e nnneen
NUT - 3/8” = L6 IOCK .....eeiieeeiiiei ettt st
AXLE = TEAN et
BRACKET - aXle MOUNTING......ooiiiiiiieiiiiiee ittt
BOLT - 1/47 20 X 3/4” CAITIAGE «..eovveeeeeiiiiee et e ettt ettt ettt e e e e s sbneeeeanes
LOCK WASHER - L/4" ...ttt ettt bbb see e
NUT - L/47 220 ettt ettt bt st e e e sbb e e s b e e abe e e snne e e snneesnne e e

FRAME - MOUNEING.....ciciiiiiiiiiiieiiiieee ey
PIN - retaining .........cceeeioiiiiiieee e
PIN - roll 3/16” X 1-3/8"......oeiiieiieeeiee e

BOLT - “J” suspension adjust................... X\ T SRR
NUT - 2/2" - 13 10CK.....oeeeiiiiiieiiiiieee 7NN\ X RPN
BOLT - 1/2" - 13 X 1" CAITIA0E ... .vveeee G N oo reree ettt ettt ettt 2

NUT - 1/2” - 13 10CK....eeevveeiireene, z
AXLE AND &1

RM44YR

DESCRIPTION
PIN - CIEVIS .veevvrepe <

- 16 x 3/4” carriage (SNOWN) .......uvviiiiiee e

18" - 16 X 3/4” flange lock (center SUPPOIT) ..oceeeevievvvieiieiee e 2

ASHER = L/A7 ..ottt 2

=16 flANGE TOCK ....eiiiiiiiee e 6

PIN = FEEAINING ...ttt e e et e e e e e e s e anb b e e e e e e e e e e aaneeees 1
SPRING . ....ci ittt et e et e e et e e e et e e e e arbe e e e e abeeeeeareeeeans 2
[ [N I (o] | B T K G RSP TPR 1
FRAME - MOUNTING . ..tiiiiiiiiitieiee et e e e e e s s e e e e e e e s s n e e e e e e s snnnnnbeneeeeeeesnnnnnes 1
[ NI €1 7= U o1 Vo I PP T SRR TPPRON 2
I ] e 1 Gt SRR 2
BRACKET - suspension adjust R.H. (SNOWN) .........cooiiiiiiiiiiiiieeee e 1
BRACKET - suspension adjust L.H ...t 1
BOLT - “J” SUSPENSION A0JUST.....ccceiiiiiiiiiiiiiee st ssere e e e e s sanrrnn e e e e e e s e anes 2
NUT = 2/27 = D3 HOCK . .eeeeee ittt e b e e e 4
BOLT - 1/27 - 13 X 17 CAITIAGE ... .eveeeeiiitieeeeitiee ettt ettt e et e e s snne e e e 2
N L I T o TSRS 2
BRACKET - h@Ight @djUST.......ueiiiiiiiiie ittt e stee e e stae e e s snaeeeeenes 1
BOLT = 5/16" = 18 X B/A” ..ttt ettt ettt e e et e e e nnbe e e e e 2
NUT = 5/16" = 18 flANGE ..eeieveieeeiiieie ettt ettt e e e 2
AN o Tod (1 o P RS 1
SPRING - COMPIESSION ....ceiiiiiiiie ittt ettt ettt ettt e e b e e e sbbe e e e snnneee s 1
[V (o IR 7 B S SRR 1



INDEX MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

PULLEYS, BLADES AND SPINDLES
L47, M47, N47 - ALL
RM44YR - before PIN 043050 AFTER THIS PIN




INDEX

©Coo~NOOTRr,WNEM

n

PART NO.
C17666
C28971
C28972
C25543
126-19
C15763
C15604
C27113
113-206
192-21
C10810
C21581
131-1331
113-206
C15615
C12251
C27108
111-371
195-105
C14768
195-525
131-1181
C14482
C16516
111-366
C25541
C24321
C27109
C16714
C16745
C30649
C26090
113-410
C28226

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

PULLEYS, BLADES AND SPINDLES

L47, M47, N47 - ALL
RM44YR - before PIN 043050 AFTER THIS PIN

DESCRIPTION REQ'D
HOUSING - mower spindle (also requires (2) C16516 retainers)........ccccceeeeeveuvvnnnen. 3
BEARING - SPINAIE ...ttt e et e e e e e e e e e e e e e e e s ennnes
WASHER - DEANNG SEAL.....ceeiiiiii it

S | I T o= T o PSRRI
KEY - spindle, #11 WoOdruff..........ooiiii e
SPINDLE - OUDOAI ...
SPINDLE - CENIET ... it e e e e e e ettt e e e e e eeeata s e e e aeeeanes
BLADE = 15-1/2" .. eii ettt ettt nnrae e
BOLT - 3/8" X 5/8" NC heX (Qrade 5)......cccciiiuiiieiiiiiee ettt eriiee et e e e
LOCK WASHER = 3/8 ...eeiiiiiiiie ettt ettt et e e s sstae e e e staae e e staeeeesnntaeaeeas
SPACER = DEANNG ..vvviiieeiie ittt ettt e e e et e e e e e e e s st e e e e e e e e s nnrnraeeeaaeeeeaans
L = o o | OSSP
NUT - Jam 10CK 3/4” NF NEX.ceiiieiiiiciiiieie ettt e e e e e e e e e e
BOLT - 3/8" X 3/4" NC heX .vvvviiiiiiieiiiieie e

PULLEY - driVe ..ot

PULLEY - deckidler........ccoiiiiiiiiiiiiiiiiiiee e (

BRACKET - idler .....cccovviiiiiiiiiieiiiiee e )
BOLT - 3/8" x 1” carriage, short neck..........¢q..... @
WASHER - 1/2" ZP ., XX Qe
SPACER - idler bracket..............cccooueees, N TP PT PP 1

WASHER - 3/8" ZP .....ooeviiiiiiii, . ......................................................... 2
NUT - lock 3/8” NC heX................. @ 3

SPRING - aler. ook baiy. T B

RING - retainer.......cocvevvvveensy] \
BOLT - 3/8" x 1-1/4” carriag S

SPACER - spindle.......... W)
SPRING - idler, drivg ‘f@
IDLER ARM ASSEME] )

BUSHING - \ N TR
BOLT - shoulde




INDEX MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

SPINDLES AND BLADES
RM44YR - PIN 043050 and after

BEFORE THIS PIN

INDEX

A DANGER!

A

KEEP CLEAR
CONTACT CAN (ANJ

SPINNING BLADE

32714381

FLYING DEBRIS
OPERATE MOWER ONLY
WITH CHUTE EXTENSION

OR GRASS CATCHER

©

A WARNING

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARDI/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

(©

DECK DRIVE
PULLEY

ATTACHMENT DRIVE
PULLEY (TRACTOR)

1} SHUT OFF ENGINE, REMOVE
KEY, AND WAIT FOR ALL MOTION
TO STOP BEFORE INSTALLING BELT

2) PLACE ATTACHMENT DRIVE IN
DISENGAGEMENT POSITION

3) POSITION MOWER CUTTING

1 HEIGHT TO LOW

'
1 4) INSTALL BELT TO DECK PULLEY
| AND IDLER PULLEY AS SHOWN

ROTATE IDLER PIVOT ARM AND
SECURE BELT TO ATTACHMENT
DRIVE PULLEY

5) DOUBLE CHECK THAT THE

BELT IS PROPERLY SEATED IN
EACH PULLEY-NO TWIST IN BELT

©27090




INDEX

n

©CooO~NOOTA,WNEM

OO WNPR

PART NO.
NSS
C28971
C10810
C25542
C31452
192-21
113-209
C31566
C29431
C31571
113-206
C36868
C25544

C27090
C12519
321-6210
C31087
NSS
C31086

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

SPINDLES AND BLADES
RM44YR - PIN 043050 and after = BEFORE THIS PIN

DESCRIPTION REQ'D
HOUSING — spindle (use C17666 and (2) C16516).......cccccccuvveeriirieeniiieeeeniieee e 3
BEARING - SPINAIE ..ottt e e e e e e e s e e e e e e e e s ennnes 6
SPACER - DEANNG «.vvveeiieee i i ittt e e s ettt e e e e s s e e e e e e s e s e e e e e e s e e e e ae e e e e s 3
ADAPTER - BIAAE ... s 3
WASHER - 3/87 X 27 . ittt ettt ettt e e e e e et e e e s e tae e e e et e e e e e areas 3
LOCK WASHER - 3/87 ...ttt ettt e et ae e e e tae e e e s nae e e e 15
BOLT - 3/8"-16 x 1-1/2" (use 35 ft ID. OF tOrqUE) ....coouvveeeiiiiiie e 3
SPINDLE - OUIDOAI ...ccoiiiiiiee e 2
SPACER - SPINAIE ...ttt e e e e e aeee e e e e e 3
BLADE = 15-0/27 .. eii ettt ettt e e e e e nraes 3
BOLT - 3/8"-16 x 3/4” (use 15 ft Ib. of tOrque)......cccovveveeiiiiie e 12
SPINDLE = CONLEN ... e e e a e e e e e e e e e e e e e e e e e e
SHIELD - DBAMNG ..vvttiiiiie ettt e e e e e e st e e e e e e e e s s nantaeeeaaeeeeanes
DECALS
DECAL - drive belt ...
DECAL - “NO Step”....cccvveveiiiiieeeiiieeeesiieeae
DECAL - cutting height........cccccoeeeiniiinnl N
DECAL - “Spinning Blade™ ..................... 7o RS 2
DECAL - “Flying Debris” (USE C31086) 5. N ) euurrrrrrreeeeiiiiiirieieeeeesssseinreeereeeesssnnnnns 1
DECAL - “Warning” (RM44YR)..... @ ............................................................... 1



